Page 1

Parts List for APW-14 (A369)

29/02/2016

PART DESCRIPTION SPECIFICATION QTY
NO.
1. Plastic knob 1
2 SCrew M6*25 6




Page 2

Parts List for APW-14 (A369)

29/02/2016

3 Top cover Q195

4 Seal tape

5 Light

6 light clipper

i Organic glass

8 Screw M4*12 6

9 Feed through 2
10 Nut M6 8
1k Body 1 -
12 Screw M4*8 3
13 Cable fixing plate Q195 1
14 cable 1
=) Switch KJID17 1
16 Fixing plate Q195 1
17 clipper 1
18 Switch KCD4 1
19 plug 1
20 O-ring 1
21 Handle bar 2
22 Support handle 2
23 plug 2
24 Cable sleeve 1
23 Rubber screw 2
26 screw M6*35 2
27 screw M5%*20 1
28 Pump housing 1

29

Filter




29/02/2016

Page 3 Parts List for APW-14 (A369)

30 Filter cover
31 Pump AP2000
32 O-ring 14*2. 65
33 connector

34 O-ring 10*2.65

35 G1/4 connector G1/4*35

36 Pump cover

37 Right filtration plate

38 screw M6*12

39 connector

40 Left filtration plate

41 clipper

42 Hose

43 Cleaning pistol

44 Connector

45 Brush

46 Filtration plate

47 screw

48 Handle

| 49 Front door




	A369 Manual front page.pdf
	Manual page 2 (warning).pdf
	Page0001.pdf
	Page0002.pdf
	Page0003.pdf
	Parts_Washer_Safety.pdf



